

Agency requesting the tests

Everplay Installation Inc.

#12-18 Automatic Rd.

Brampton

1097 West River Rd., Cambridge, Ontario, Canada, N1R 5S5

Surface

Brampton

Manufacturer/Supplier/Installer of

Everplay Installation Inc.

#12-18 Automatic Rd

Tel: 416-410-7506 Fax: 519-267-3802

Protective Playground Surface Test Report Report Date: 07-29-2021

Sr. Composite Structure 2 - Galaxy

Big Park - Regent Park Playground

Ontario

415 Gerrard St. East

Toronto

There shall be one report for each play structure or functionally linked play structures and for each type of surface materia l. Each test shall comprise of a minimum of 3 impact locations per playspace or type of surfacing material with three drops from the same height to the same point. The report shall be descriptive enough to assist the user of the report in determining compliance with contracts and Standards. The ASTM F1292-17a, F3313, CSA Z614-20, AS4422-2016, and CPSC doc 325 set minimum values as the Gmax shall not exceed 200 and the HIC shall not exceed 1000 from the drop height stipulated by the owner/operator prior to purchase.

L6S-5N5	CANADA				_	5A-2H		(CANADA			L6S-5	N5	Cana	Canada				
Henry Helps					Ur	Unknown							Henry Helps						
416-410-3056					Ur	Unknown						416-410-3056							
Date of test	TT					30-1	10319	ıx2010 □ 2015 ⊠			Training Certifica			ate#	te#				
2021																			
Description		e(s):	Ne	w Poure															
7 1	Jnitary			Product			verplay							ical height: >2.90m					
Thickness		140m		Minimum: 140m															
Accessible	route	Width	met	Yes	⊠ No) [Runni	pe met	e met Yes□ N						e met Yes \(\subseteq \text{Ne}				
Seams:		ps:	no						/es										
						lition:	N/A	PS Zone met ye			es Failures at			None					
Weather co		f test:	Wa	ırm, Clou	ıdy, D	ry, Ca	.lm		frozen:	1	10		dry:	ye	S	wet:	n	.0	
Surface condition; Good																			
Temperatu				23C		surfac			at the less								240		
Reference pretest drops completed: yes Gmax within 5% of nominal Gmax: less than or equal to 5%																			
Mats, walkways or ramps; no nu							N/A	conditi	condition: N/A			requir			res impact test: no				
Pictures (fil						e each					test loc				directed b				
ASTM F129	2 stipulate	es tha	t the di	rop heigh	t for e	each te	est location	on sha	all be the g	greatei	of the	e critic	al heigl	nt for	the surfac	e mate	rial,	the	
fall height fo																			
purchase. Th	ne drop he								rformed fr	om th			height	to the	same poi	nt on th	ı e su	rface.	
Drop #			ocation in relation to structure					Thick	Thickness F		Picture			Velocity	Gn	nax	HIC		
	height														cm/sec				
1	2.44m	1	At Slid	le					140n	ım	202	21072	9_1434	48	696	63		329	
2															696	63		317	
3															695	62		308	
Av. 2&3																63		313	
1	2.85m	1	At Spi	nner with	Bar				140n	ım	202	21072	9_1442	48	750	90		529	
2															751	87		495	
3															750	90		514	
Av. 2&3																89		505	
1	2.90m	1	At Spi	nner with	Platf	orm			140n	ım	202	21072	9_1446	33	757	88		504	
2															758	85		463	
3															758	86		474	
Av. 2&3																86		469	
The results	herein re	flect t	he per	formanc	e of th	e teste	ed playgro	ound	surface at	the ti	me of	testing	gandat	the te	emperatur	e(s)an	dam	bient	
conditions reported. Performance will vary with temperature, moisture content and other factors.																			
Test perf	ormed by:	.	Adam	Huber					Authorized				/	1	/	·			